FCC/IC TEST REPORT Report No. : FR6D2906-F

Data: 20 File: D:\Projeci2007 02\ 3 160 2906{NEW) s key\Part 15EV1 1a Tx CH58£ urbo mude]
Level (dBulim) “Date: 2007-05-2
"7
5
p
FCC CLASS-B
9 15 47
59 - &F FCC CLASS-B {AVG)
o) -Ilr ]
h 1B
18 10 20
d 1000 4400, 7800, 11200. 14600. 18000

Trace: 1D|51:| ete} Freuency (MHx

Site 1 DICHDE-H
Comd i biom : HF- ANT(B 1B1-0E0S1 & HORTZONTAL
EUT : Motehook
Power r 1 Z0¥ac/h0Hz
Hode| : FR OBDZODE
Hemo : lla Tx_CWSE; 52504Hz
Data Rate 12
1 Turbo mode
{(wver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dE dE Cm deg
l 1664, 00 33.43 -20.57 54.00 38.50 27.43 3.03 35.53 130 188 Average
2 1664, 00 5H&. 3L -16.68 T4.00 B63.38 27.43 3.03 35.563 e ——- Peak
3 1988, 00 35,45 -8 55 bH4.00 37.20 30010 3.32 35 L7 130 155 Average
4 1998.00 51.91 -22.08 74.00 B53.86 30.10 3.32 35 L7 e -—- Peak
] 2328. 00 o018 -23.82 74.00 5l.66 30,23  3.68 35,40 m=e --- Peak
) 2328.00 34.41 -19.58 54.00 35,90 30,23 3.63 35,40 130 305 Average
7 4198, 00 47.48 -26.52 T4.00 46,61 31.28 5.3l 3572 e ——- Peak
3 olo0.00 44.04 -9.96 54.00 40,42 33.60 6.2 36.19 130 332 Average
9 olbn 00 BZ. 45 -ZL.56 T4.00 48,82 33.60 6.zl 36,19 130 0 Peak
0@ 0290, 00 94,19 80,22 33.60 6.49 36. 12 130 332 Average
Il X 0290, 00 [03. 75 89.78 33.60 6.48 36. |2 130 3 Peak
12 5350.00 b6 38 -17.62 T4.00 5Z.Z6 33.60 B6.59 36.08 130 3 Peak
13 0300, 00 45,89 -8 1L 54.00 41,78 33.60 B6.58 36.08 130 332 Average
L4 6948, 00 49.76 -24.24 T4.00 40,14 37.52 T7.84 35.T7d 130 203 Average
15 6948, 00 59.9] -14.08 7T4.00 50,28 37.52 T7.84 35.T74 130 3 Peak
16 T818.00 4526 -8.75 54.00 34,10 38.34 7.73 35.92 130 132 Average
L7 T8I8. 00 BT7.66 -16.34 74.00 48,52 38.34 T7.73 3b. 9 e --- Peak
18 [OB5T7. 00 39.31 -34.69 T4.00 7T4.79 -8.48 8,53 36.54 R --- Peak
19 14592, 00 38.00 -36.00 T4.00 68,47 -6.53 [l.66 35 60 s -—- Peak
20 [B152. 00 40.50 -33.50 T4.00 B9.10 -5 .76 Ll.80 34.85 Fas --- Peak

Remark: #10 and #11 Fundamental Signal

Remark: Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. :

FR6D2906-F

Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

Site
Comd i bigm
EUT

Fower
Hode|
Memn

Data Rate

R O O D

Da;;l_zgw sty File: D:\Project\?00702 & = EE1602906{NEAN s key'Part 15611 1a Tx CH58£0ur?l‘:% Enzude]
FCC CLASS-B
|
___J_________J :
40 1 73 T 471
o 30 224, 418. 612, 806. 1000
Tmce {Discrete) Frequency {(MHz)
¢ DECHOR-TY
¢ LF-ANTCH511210 VERTTCAL
i Motehook
+ 1 Z0¥ac/h0Hz
© R BDZODG
i :lza Tu_CHGE; SE00MHz
¢ Turbo mode
Over Limit FEReadiAntenna €Cable Preamp Ant  Table
Freq Level Limt Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dbu¥/m  dBuY¥ dB/m il dB Ch deg
224.94 39.83 -6.37 46,00 b5T.66 10.79 216 30,98 e --- Peak
283.53 35,34 -10.86 46,00 50.83 [2.890 2.58 30.97 e --- Peak
298,38 36.04 -9.86 46,00 51.16 13.19 &.63 30.84 BEs --- Peak
393,80 40,63 -5, 37 46.00 bHZ. 8L 1561 307 30 87 130 301 Peak
b0b, 80 36,88 -9.12 46.00 46.63 17.49 3.b4 30,78 R -—- Peak
060, 40 36,97 -9.03 46,00 45.87 [8.06 3.T6 30,72 B --- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-F

Data: 22 ~ File: D:\Project\?00702\ 3 ¥\602906{NEW) \LskeyPart 15E111a Tx CH58£ urbo mude]
Lewvel (dBuVim} “Date: 2007-05-2
117
13
12
FCCCLASS-B
24 16
59 7 n 18 FCC CLASS-B{AVG)
a, gl L 20
i
2 22
o 1000 4400. 7800. 11200. 14600. 18000

Trace: |D|51:| ete) Frequency (MHz)

51 te ¢ D3CHDE-H

Condi bion : HF- RNT(B 1B1-D608TE YERTTCAL
ENT ¢ Motehook
Power | ED‘IaCKEDHz
Hode| : FR GD2
Hemo o lla Tx CHE;B L200MHz
Data Rate 1
: Torbo mode

Over Limit FEReadiAntenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark

MHz dBu¥/m di dBu¥/m  dBu¥ dB/m dB dB cm deg

l L6bd, 00 34.73 -19.27 54,00 39.80 E7.43 3.03 35.53 100 45 Average
2 L6B4. 00 60,41 -13.589 T74.00 B5.48 27.43 3.03 35.53 Zoo --- Peak

3 1994, 00 36,30 -17.70 o4.00 38,20 28.897 3.30 35 17 103 284 Average
4 1994, 00 58,37 -14.63 T74.00 BL.ZT 28.97 3.30 35 17 Srn --- Peak

b Z1568.00 bHl.54 -22.46 T74.00 B3, 1T 30.16 3.49 35 28 #55 --- Peak

6 2158.00 32.87 -2l.13 54.00 34.50 30.16 3.49 35 28 100 102 Average
7 2324.00 54.84 -19.16 74.00 56.33 30.23 3.89 35.40 i --- Peak

& 2324.00 35,31 -18.689 04.00 36,80 30.23 3.69 35 .40 103 360 Average
9 4858, 00 47.80 -26.40 74.00 44,80 33.08 5. 87 36. 14 i --- Peak

L0 blh0. 00 44,03 -89.97 54.00 40,41 33.80 6.2l 3619 100 325 Average
Ll bl50.00 5Z.26 -21.74 T74.00 48.84 33.80 6.2l 3619 100 0 Peak

L2 @ 0280, 00 83, T2 89,02 33.80 6.86 38,07 100 325 Average
13 x 5290, 00 0], 44 97.51 33.80 6.45 3B, |2 100 0 Peak

14 5350, 00 45, 97 -8.03 54.00 41.86 33.80 6.59 36 08 100 325 Average
L5 5350.00 57.20 -16.80 74.00 53.09 33.80 6.59 36.08 100 0 Peak

L& 6894, 00 58, 80 -15. 10 T74.00 48.85 37.24 T.78 35. 70 100 0 Peak

L7 ! 6894, 00 489,57 -4.43 04.00 40,32 37.24 T.76 3575 103 285 Average
L& T868.00 56,99 -17.00 T4.00 45,74 39.41 T.74 35.90 is s --- Peak

19 T868.00 45,75 -8.2b H54.00 34.50 39.4L  T.74 35.90 100 266 Average
20 LOG87. 00 45,78 -28.22 74.00 8L 18 -8.46 8.56 36.50 ges --- Peak
2l 14837. 00 38,806 -35. 14 74.00 68,78 -6.2b ll.3l 35, 88 AR --- Peak
Zz 15875, 00 42,06 -31.95 74.00 720 -4.74 11.67 37 37 AEH --- Peak

Remark: #12 and #13 Fundamental Signal

Remark: Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-F

> Test Mode : Mode 8

Temperature : 26
Relative Humidity :54

Test Engineer :__Anderson
Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

Data: 19 File: D:\Project\200702 =3 E1602906{NEAG Mskey\Part 15EV1 12 Tx CH108{Turbo EMI |
80 Lewvel ((Buv/im) “Date: 2007-05-
FCC CLASS-B

0

30 224, 418. 612, BOG. 1000

Tiaises |D|51:| i) Frequency (MHz)

Site ¢ DECHDE-
Comdi tiam {OLFS ANT(95II2I) HORTZONTAL
ENT 1 Motehook
Fower v 1 EZ0¥ac/hDHz
Mode | . FR BDZO0G
¥emp ¢ lla Te_CHIDE: 554 (dNz
Data Rate F
: Turbo mode
Over Limit BReadintenna Cable Preamp Ant  Table
Freq Level Limt Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dE dE Cm deg
[ 224,13 40,83 -b.37 46,00 B8 T3 10.73 Z. 16 30.98 BES --- Peak
2 272,19 35,06 -10.950 46,00 50.79 12.69 .54 3086 BES --- Peak
3 Z8l.64 36,41 -9.59 46,00 51.8% 12.86 2.7 30.87 ERS -—- Peak
il 300,00 34,45 -11.56 46,00 48.54 [3.2] 2.83 30,93 e --- Peak
5 336 40 37 12 -B B 43 .00 5] 06 4 15 2 81 30490 -—= ——— Peak
| 6 ! 392,40 41.35 -4.65 46,00 53.56 15,59  3.07 30,87 130 265 Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-F

Data: 20 File: D:\Projec\2007 02\ 5 2 ¥E1602906{NPW) iz keyPart 1561 1a Tx_CH108{Turbo).EMI {
3 Lewvel (dBuVim) “Date: 250?-05)-25
FCC CLASS-B
7 11
5 § 14 FCC CLASS-B (AVG)
T
149 I a1
15 151 17
i 1000 5800. 10600. 15400. 20200. 25000

Trace: {Discrete} Frequency (MHz)

Site © DICHDB-RY
Condi tion ©OHF-ANTCE-IR1-0R0OBIE HORTZONTAL
EUT : Motehook
Power v 1E0Vac/E0Hz
Hode| : FR OBDZODG
Hemo i la Tu_CRIDE; 554 DiAz
Data Rate 12
1 Turbo mode
Over Limit Readinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
l l6E&. 00 33,33 -20.67 bH4.00 38,40 27.43 3.03 35.63 130 344 Average
2 1658, 00 5H&. 12 -5 88 74.00 83,20 27.43 3.03 35.53 oo -—- Peak
3 1994, 00 36,70 -17.30 54.00 38.60 25.9T7 3.30 35 17 130 166 Average
4 1984, 00 51,40 -2Z.60 7T4.00 53.30 28.87 3.30 357 So= --- Peak
5] 2324.00 3b 2l -18.79 B54.00 36,70 30,23 3.63 35,40 130 88 Average
B 2324.00 bB0.8b -23. 16 T4.00 B2 34 30,23  3.83 35,40 =t -—- Peak
T 4178.00 47.39 -26.61 T4.00 48.56 31.26 5,29 35 T2 e --- Peak
8 o470, 00 BTUIR -16.82 T4.00 52,80 33.60  6.80 36,02 BEs --- Peak
9 X 0hd0, Q0 [04. 56 100,03 33.63 6,88 35 88 130 3 Peak
0@ ohdn. 00 9575 . __ _ 8l.22 33.63 B6.83 35 08 L& 9] Average
L1 B9TE. 00 5H8.67 -15.33 T4.00 48. 80 37.71 T.89 35 T3 130 0 Peak
L2 6978, 00 45,57 -8.43 54.00 35,70 377l T7.88 35 73 130 266 Average
13 7044, 00 46,26 -T.T74 54.00 35,70 38,97 T.B8Z 36.04 130 356 Average
14 744,00 56,97 -1T7.03 74.00 46,41 3897 T.82 36.04 =t -—- Peak
15 L1082, 00 37.33 -36.67 T4.00 TZ2.Z26 -8.856 9.9 38.0l e --- Peak
L6 14976, 00 38.35 -3b.60 T4.00 69.30 -6.22 Ll.z27 36.01 BES --- Peak
L7 16116, 00 40.63 -33.37 T4.00 69,16 -5, 39 |[L[.80 34 84 ERS -—- Peak

Remark: #9 and #10 Fundamental éignal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-F

Polarization : Vertical

m The test that passed at minimum margin was marked by the boldface in the following table.

Data: 21 File: D:Project 20070212 2 16D 2906{NEW) WiskeyPart 15641 1a Tx_CH108{Turbo).EMI |
‘s; Level {(dBuVim) Bater 3007 D25

FCC CLASS-B

s :
40 7 5B

0

30 224, 418. 612, 806. 1000

Trace: {Discrete) Frequency {MHz)

Site ;o DACHDA-WY
Condi tion ¢ LF-ANT(OS11217 VERTTCAL
EUT t Motehook
Power v 120Vacs B0z
Hode | ; FR GD2ADG
Hemn : lla Tz_CRINE; 554 0Nz
Data Rate HI 2
1 Turbo mode
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
l 63,34 29,21 -10.79 40,00 5z 20 6.856 [.30 3L 15 R --- Peak
2 224,13 36,838 -9.12 46.00 54.898 10.73 2. 16 30.89 s -—- Peak
3 279.48 35,83 -10.07 4B8.00 51.52 12.82 2.56 30.87 e -—- Peak
4! 392,40 40,83 =507 48,00 53,14 1559 307 3087 130 3056 Peak
9] nb0, 40 36,77 -9.23 46,00 45,67 1806 3. T6 3072 B --- Peak
B 663, 30 37.50 -8.50 46,00 45,24 1874 4,16 30 63 Ees -—- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-F

Data: 22 File: D:\Projecti?007 02\ 235 16D2906{NEW) s keyiPart 15E4 12 Tx_CH108(Turbo).EMI |
s Lewvel (dBuVim) “Date: 250?-05’-25
FCCCLASSB
2 11 14

= 9 FOC CLASS-B (AVG)

49 4 g 15 17

15
0 3000 5800 10600. 15400. 20200. 25000

Trace: (Discrete} Freuency (MEx)

Site DICHDE-HY

Comd i tiom i HF-ANT(E-1E1-D60816 VERTTCAL
EUT : MNotehook
Power 1 Z0¥ac/h0Hz
Hode| : FR OBDZODE
Hemo i lla Ts_CRING; 554 0MAz
Data Rate 12
1 Turbo mode
{(wver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dbB/m dB dE cm deg
l 1658, 00 33.63 -20.37 b54.00 3. T0 27.43 3.03 35.53 130 321 Average
2 |65&E. 00 B&. 20 -5 80 T4.00 B63.27 27.43 3.03 35.563 oo -—- Peak
3 1994, 00 34,50 -19.50 54,00 36,40 28.97 3.30 3b. 17 130 255 Average
il 1994, 00 56,44 -17.56 7T4.00 58.34 28.87 3.30 357 aon --- Pezak
) 2328.00 33,21 -20.79 54.00 34,70 30,23 3.63 35,40 130 44 Average
B 2328.00 bBl.6Z -22.38 T4.00 B3, Ll 30,23 3.63 35,40 R -—- Peak
T 4234, 00 47,40 -26.60 T4.00 46,46 31.33 5.35 35 T4 BE --- Peak
8 5470.00 56,28 -IT.72 T4.00 5[.91 33.80 6.80 36.02 et --- Pezak
9 X 0hdi, 00 [03. 93 89.40 33.63 6.83 3b, 98 130 0 Peak
10 @ 0hd0, 00 95, 53 gL.00 33.63 6,88 3b. 98 LL8 306 Average
L1 6944, 00 57.85 -16. 06 T4.00 48,33 37.52 T7.84 35 T4 130 0 Peak
12 6944, 00 46,02 -T7.898 54.00 36.40 37.52 T.84 35 T4 1G0 |B® Average
13 7798.00 4b. 8z -8.18 54.00 34,70 38.32 T.7Z 3b. 9 130 277 Average
14 T7T98.00 BT.50 -16.560 74.00 46,39 38,32 T7.7Z 3b.9Z R -—- Peak
15 L1082, 00 44,44 -29.568 T4.00 79.3T7 -8.86 §.94 36,01 BE --- Peak
16 13821. 00 38.02 -35.98 7T4.00 68,33 -T7.29 |1.468 34,48 BES --- Pezak
L7 16632, 00 44,25 -29.70 T4.00 T4.61 -10.10 LL.92 3217 BES --- Peak

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. : FR6D2906-F

> Test Mode : Mode 9

Temperature : 26

Relative Humidity :54
Test Engineer

:__Anderson

Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.
File: D:Projecii2007Q2\ 3632160 2906(NEW) hskeyiPart 15E11 12 Tx_CH124{Turbo).EMI |

Site
Comd i bigm
ENT

Fower
Hode |
Yemo

Data Rate

OO e T D

Data: 19

Lewvel ((Buv/im) “Date: 2007-05-
80
FCC CLASS-B
|
___J________Jz 3 |
10 : T4 .
030 224, 418. 612, 806. 1000

Tiaises |Dlscn=te| Frequency (MHz)

¢ DECHOG-

¢ OLF- ANT(95II2I) HORTZONTAL

1 Motehook

¢ 1 EZ0¥ac/Hh0Hz

. FR BDZO0G

: :éa Tu_CRI 24; 5620Hz

¢ Turbo mode

Over Limit BReadintenna Cable Preamp Ant  Table
Freq Level Limt Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dE dE Cm deg

203.34 34.06 -9.45 43.50 53,37 9.53 Z. 18 3L.0Z BES --- Peak
224, 13 39.4% -6.51 46,00 57.59 10.73 & 16 30.8%9 BES --- Peak
299, 73 35,20 -10.80 46.00 50.29 3.2l Z.63 30.83 ERS -—- Peak
336,40 37.13 -8.87 46,00 5L.07 14.15 2.8 30.90 i --- Peak
392,40 40,70 -5.30 48,00 5281 1559 3.07 3087 130 260 Peak
o0d, 40 32,77 -13.23 46,00 4Z.56 1T.4T 3.53 3078 Ens --- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-F

Data: 20 File: D:\Project\200702\ 2 41602906 {NEWY s keylPart 15641 18 Tx_CH124{Turbo).EMI |
i Lewvel (dBuW/m) ! — “Date: 250?-05’-25
B
FCC CLASS-B
10
59| 24 12 FCC CLASS-B(AVG)
2 i 1B
14 15 18

0 %000 4400, 7800, 11200, 14600, 18000

Trace: {Discrete) Frequency {MHz)

Site MECHDE-RY

Comd i tion i HF-ANT(B-181-060816 HORTZONTAL
EUT : MNotehook
Power v 1 20Vacs BNz
Hode | ; FR GD2ADG
Hemo t lla Tu_CHIZ4; S620MHz
Data Rate P 3
1 Turbo mode
Over Limit Readintenna {able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
l 1658. 00 32.49 -2L.51 54.00 37.56 Z27.43 3.03 35.53 130 318 Average
2 1658, 00 56,83 -I7.17 T74.00 B6[.90 27.43 3.03 35.563 e -—- Peak
3 1994, 00 34,28 -19.72 54.00 36,18 29.97 3.30 357 130 165 Average
4 1994. 00 55.59 -8 41 74.00 57.49 29.97 3.30 357 -—= --- Peak
) 2328.00 33,27 -20.73 54.00 34,76 30,23  3.6% 35,40 130 200 Average
) 2328.00 49.61 -24.39 74.00 GBL.10 30,23 3.63 35,40 = -—- Peak
7 4204, 00 47.39 -26.61 T4.00 46,50 31,28 533 35.73 e -—- Peak
g X 5620, 00 L0, 28 IgL.60 33.72 B.83 35 83 130 3 Peak
9@ 0620, 00 87, 24 82.06 33.72 6.83 35,93 130 318 Average
L0 6998, 00 58,10 -15.90 7T4.00 48, 13 3780 T.8Z2 35,75 130 3 Peak
Ll 6993, 00 45, 3T -8.63 54.00 35,40 37.80 T7.82 35.7b 130 144 Average
12 T828.00 b6 82 -I7.18 7T4.00 45,64 38.37 T7.73 35.9l e -—- Peak
13 T8ZB. 00 45,68 -8.32 54.00 34.50 38.37T 7.73 35.8l 130 1668 Average
14 L1241.00 37.26 -36.74 7T4.00 73,27 -9.898 [0.00 36.08 B --- Peak
15 14172, 00 37.82 -36.08 T4.00 B7.42 -6.2T7 Ll.66 34 89 e -—- Peak
16 1610, 00 40,53 -33.4T7 T4.00 69,12 -b. 14 [L.T9 35 24 s -—- Peak

Remark: #8 and #9 Fundamental Signal

Remark: Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-F

Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

Data: 21 File: D:WProject\?00702\3 3 H¥1602906{N WskeyPart15EV 18 Tx_CH124(Turbo).EMI |
g Lewel (dBu/im) ! — “Date: 250?-0&-23
FCCCLASS-B
|
— 1 4
40 3 - 5 B
T2
9 30 224, 418. 612, 806, 1000

Trace: {Discrete) Frequency {MHz)

Site ;o DACHDA-WY
Condi tion ¢ LF-ANT(OS11217 VERTTCAL
EUT : MNotehook
Power v 120Vacs B0z
Hode | ; FR GD2ADG
Hemo t lla Tx_CHIZ4; 620Nz
Data Rate HE
1 Turbo mode
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
l TL.68 29,22 -10.78 40,00 5z 06  7.00  L.32 3L LT R --- Peak
2 91,29 30.74 -12.76 43.50 bHl.3l 9.23 [.33 3l 12 s -—- Peak
3 224.94 37.89 -8.31 46.00 55 .7 10.79 2. 16 30 98 s ——- Peak
[4 1 392,40 41.056 -4.85 46,00 53,27 15.59  3.07 30,87 130 344 Peak
) ool 80 36,13 -9.87 46,00 45,001 1807 &A7T6 30,71 = --- Peak
B 663, 30 35,60 -10.40 46,00 43.34 1874 4,16 30 63 Ees -—- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Data: 22 File: D:\Project\200702'E 3 EE602906(N \RskeyiPart15EV1 18 Tx_CH124({Turbo).EMI |
i Lewvel (dBuVim) ! — “Date: 250?-05’-25
g
FCC CLASS-B
4 10
59| 2 £ 1 FCC CLASS-B (AVG)
7 1 1B
14 15 16
0 1000 4400, 7800, 11200, 14600, 18000

Trace: {Discrete) Frequency {MHz)

Site MECHDE-RY

Condi tion ¢ BF-ANT(E-1R1-NRAGIE VERTTCAL
EUT : MNotehook
Power v 120Vacs B0z
Hode | ; FR GD2ADG
Hemo t lla Tu_CHIZ4; S620MHz
Data Rate P 3
1 Turbo mode
Over Limit Readintenna {able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
l 1658, 00 33.53 -20.47 54.00 38.60 Z27.43 3.03 35.53 130 288 Average
2 1658, 00 5T.8b -16, 15 T74.00 B62.93 27.43 3.03 35.63 e -—- Peak
3 1994, 00 37.40 -16.60 54.00 39.30 29.97 3.30 357 130 89 Average
4 1994. 00 59.39 -14.61 74.00 B61.29 29.97 3.30 357 -—= --- Peak
) 2334.00 34.80 -19.09 54.00 36,40 30.23  3.6% 35,40 130 123 Average
) 2334.00 53.00 -20.99 7T4.00 54,50 30.23 3.63 35,40 = -—- Peak
7 3664, 00 48.09 -25.91 T4.00 48,72 30,24 4,77 35,64 e -—- Peak
g X 5620, 00 [01. 13 86.45 33.72 6.83 35.93 130 3 Peak
9@ 0620, 00 83. 54 83.86 33.72 6.88 35,93 130 294 Average
L0 6368, 00 H8. 26 -15. T4 T4.00 49,23 3706 T7.73 35.76 130 3 Peak
Ll 6863, 00 45,73 -8.27 B4.00 36.70 37.06 T7.73 35.76 130 201 Average
12 8298.00 b6 8l -I7.19 T4.00 45,33 38.37 & 12 36.0L e -—- Peak
13 8208.00 47.18 -6.82 54.00 35.70 38.37 & 12 36.01 130 336 Average
14 L1241, 00 40075 -33.26 T4.00 76.76 -9.88 [0.00 36.08 B --- Peak
15 1412700 38 18 -3b.82 T4.00 B7.54 -6.23 [l.66 34.79 e -—- Peak
16 16342, 00 40,52 -33.48 T4.00 TZ.64 -10.10 [L.98 33.89 e -—- Peak

Remark: #8 and #9 Fundamental ngnal

Remark: Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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> Test Mode : Mode 10

Temperature : 26
Relative Humidity :54
Test Engineer :__Anderson
Polarization : Horizontal
m The test that passed at minimum margin was marked by the boldface in the following table.

Data: 19 File: D:\Projec\20070Q2\5: 3 ¥E1602906{NFW iz keyPart 15EV1 1a Tx_CH132{Turbo).EMI {
g Lewvel {dBuVim) “Date: 250?-0J-23

FCC CLASS-B
iE
|

q0|— R T

1 i
30 224. 118. 612, 806. 1000

Trace: (Discrete) Frequency {MHz)

Site ¢ DACHDE-HY
Condi tion ¢ LF-ANTCH511217 HORTZONTAL
EUT : Motehook
Power v 120VacsB0Hz
Hode | ; FR GD2A0G
Hemo : lla Tx_CRISZ; SEROMHz
Data Rate HE
1 Turbo mode
ver Limit Readinterna {able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBuY¥ dBE/m dB dE cm deg
l 206,68 33.23 -10.27 43.60 BZ.38 9.70 2. [T 3L.03 e -—- Peak
2 224,94 39.82 -6.18 46.00 57.86 10.79 2. 16 30 98 130 206 Peak
3 298,38 35,44 -10.56 46,00 50.56 13.19 &.63 30.84 == --- Peak
d 336,40 37.85 -8.1b 46,00 5L.79 14,15 .8l 30,80 it --- Peak
5] 392,40 39.56 -6.44 46,00 B51.7T7 15.59 307 3087 St -—- Peak
B be0. 40 32.43 -13.57 46.00 41.33 1806 3. 76 30,72 g -—- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Data: 20 File: D:\Project\200702\3 5 1602906{N WzkeyPart15EV11a Tx_CH132{Turbo).EMI {
g7 Lewvel (dBuVim) g ] “Date: 250?-03-25
FCCCLASS-B
10
2 1114 e ;
4z FCC CLASS-B(AVG)
7 Tz
49 Ha
15 16 L
b 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete} Hretuency i

Site DICHDA-HY

Comdi tign ¢ HF-ANTCE-16)-D60816 HORTZONTAL
EUT ;. Motehook
Power o 1Z0¥ac/hlHz
Hode| : FR OBDEZODG
Hemo i lla Ts_CRISE; SEROMAz
Data Rate 12
: Turbo mode
{(wver Limit PBeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE Cm deg
| 1668, 00 3L1.57 -22.43 54.00 36.84 27.43 3.03 35.53 1a0 325 Average
2 1658, 00 57.63 -16.37 74.00 B2.70 27.43 3.03 35.53 =t --- Peak
3 1984, 00 34,33 -19.67 B54.00 36.23 29.97 3.30 35.IU7 130 226 Average
4 1984, 00 54,49 -19.51 74.00 56,39 28.87 3.30 35 L7 2t ——- Peak
b 2328.00 33.25 -20.75 54.00 34.74 30.23 3,89 35.40 1a0 |68 Average
3] 2328.00 BZ. 15 -2L.86 T4.00 53.83 30,23  3.88 3540 E== --- Peak
7 4208, 00 48.07 -25.93 74.00 47,17 3L.30 533 35.73 == --- Peak
g X be60, 00 [06. 15 1038 3377 6.83 35.80 130 3 Peak
9@ bee0, 00 97, 40 92.856 33.76 6.89 35 90 130 320 Average
L0 bT25.00 B8l.44 -12.66 7T4.00 56.57 33.82 6.80 35 8B e --- Peak
L1 6898, 00 09 .28 -14. 72 74.00 50.03 3724  7.76 3575 130 G Peak
[12 ! 6RO3. 00 49.4b -4.56 B4.00 40,20 3724 T7.76 3b.7H 1360 266 Average |
[3 Te6E. 00 45659 -840 5400 3478 3. I3 T.BT 35 59 a0 277 Average
14 Te6E. 00 5T7.34 -16.66 T4.00 48.53 35.13 T.8T 35.99 T --- Peak
15 L1322, 00 37.43 -36.57 7T4.00 73,87 -10.54 Q.11 386. 12 =22 --- Peak
16 (4112, 00 37.85 -36.050 T4.00 B7.25 -6.21 LL.60 34.73 =22 --- Peak
L7 16146, 00 40,83 -33. 17 T4.00 69.43 -5, 76 [L.80 34 65 gee -—- Peak

Remark: #8 and #9 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

Site
Condi bion
EUT

Power
Hodel
Hemo

Data Fate

RO e L) D

Data: 2

File: D:\Project\200 702V 5 E6D2906{NEW) \Lskey\Part 15E\1 12 Tx CH132{Turbo EMI {

LevthIBann “Date: 2007-05-
80
FCC CLASS-B
e
|
_l—I ;
40 3 1 g
2
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency {(MHz)
i DICHDG-RY
¢ LFSANT(D511217 YERTTCAL
: MNotehook
i IED‘Iacf'E-DHz
: FR GD2
4 :éa Ta CH|32 SHH0MHz
¢ Turho mode
ver Limit Beadintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dbu¥/m dBu¥ dB/m db dB cm deg
TL.58 29.056 -10.9% 40,00 5L.8% 7.00 [.32 3L L7 e -—- Peak
90,48 31.97 -11.53 43.50 Bz T6 9.03 [.32 3L 14 g -—- Peak
224,94 37.41 -8.59 46,00 55,45 1079 & 16 3088 Z== --- Peak
336,40 36,37 -9.63 46.00 B50.3L 14,15 2.8 30.80 e -—- Peak
392,40 41,30 -4.70 46,00 53.51 15.59 307 3087 130 206 Peak
b04. 40 36.64 -9.36 46.00 46.42 17.4T7 3.53 3078 Eas -—- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Da;;lzgwlmsuv;nn File: D:\Project\2007 02 555 60D2906{NEW s keyPart 15EV1 1a TX_EQ13E$LI¥%?ESMI {
FCC CLASS-B
24 B 11
G FCC CLASS-B (AVG)
49 7 U 13
15 16 17
0 3000 5800. 10600. 15400. 20200. 25000
Trace: {Discretej Fraquency (i)
Site t DECHDE-RY
Comd i bign ¢ HF-ANT(R-1B1-D60215 YERTTCAL
EUT 1 MNotehook
Power r 1 Z0¥ac/hlHz
Hode| : FR OBDZODG
Hemo : lla Tz _CRISZ; ER0MHz
Data Rate CO
1 Turbo mode
Over Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dk cm deg
l 1664, 00 34.53 -19.47 BH4.00 39.60 27.43 3.03 35.563 130 266 Average
2 1664, 00 81,30 -L2.70 74.00 86,38 27.43 3.03 35.53 ot --- Peak
3 1984, 00 36,72 -17.28 54.00 38.62 28.87 3.30 3517 130 165 Average
d 198400 60,98 -13.02 74.00 6z2.89 28.87 3.30 357 it --- Peak
5] 2328.00 32,95 -2[.06 54.00 34,44 30,23 3.83 35.40 130 306 Average
& 2328.00 54.03 -19.97 7T4.00 55.5Z 30.23 3.89 35.40 T --- Peak
7 421800 48.29 -25. 7L 74.00 47,39 31.30 533 3573 mos --- Peak
g X bee0, Q0 [0Z. 38 87.60 3377 6.83 3b.90 130 3 Peak
9 @ oee0, 00 94, 11 89.36 33.76 6.83 35,490 120 288 Average
L0 BT25.00 58.83 -15.07 74.00 54.06 33.82 6.80 35 88 Aot --- Peak
Ll 6878, 00 B8, 23 -6 7T 7400 49,10 3716 T7.73 357D 130 3 Peak
[ BRTR. 00 49.3T7 -4.63 54.00 40.24 37.16 T7.73 35.7D 130 265 Average
13 2208.00 46,38 -T7.62 54.00 34.90 35.43 #.0Z 3597 130 69 Average
14 8208.00 BT.26 -16.74 74.00 45 77 38.43 8. 02 3587 E== --- Peak
15 LL133L.00 41,52 -32.48 7T4.00 78 12 -10.60 10,12 36,12 =22 --- Peak
16 14976, 00 3938 -34.62 T4.00 T0.34 -6.22 [1.27 36.01 2= -—- Peak
L7 1697100 39.88 -34.32 T4.00 TZ2.89 -10.10 12.Q1 35 12 2= --- Peak

Remark: #8 and #9 Fundamental ngnal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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5.6.4 E.l.LR.P. Power

Frz\‘jll‘_'ezr;cy F'?('jdsﬁgfr:‘]?th EIRP (dBm) Over Limit (dB)  Limit (EIPR dBm)
5350.00 MHz  60.09 dBuV/m -39.91 1291 -27.00
535000 MHz  57.20 dBuV/m -42.80 -15.80 -27.00
547000 MHz  66.29 dBuV/m 3371 671 -27.00
547000 MHz  57.18 dBuV/m 42.82 15.82 -27.00
572500 MHz  70.07 dBuV/m 29.93 2.93 -27.00
572500 MHz ~ 61.44 dBuV/m -38.56 1156 -27.00

Remark: EIRP=10*Log({10"[(Field Strength-120)/20]*distance}*2/{30*[10"(Antenna Gain/10)]}/0.001)
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5.7 Band Edges Measurement
5.7.1 Measuring Instruments
As described in chapter 6 of this test report.
5.7.2 Test Procedure
1. Set both RBW and VBW of spectrum analyzer to 1MHz with convenient frequency span

including 1MHz bandwidth from band edge.

2. The band edges was measured and recorded.
5.7.3 Test Result

Temperature : 26
Relative Humidity :59

Test Result Mode Verdict
Test Result for 802.11a band 1,11 : PASS
Test Result for 802.11a band llI PASS
5.7.4 Test Data
*RBW 1 MHz Marker 1 T1 ]
*VBW 1 MHz -32.02 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.149400000 GHz
offbet 20|5 dB ”
=
o D1 12.35 dB el
- D2 -[7.65 dB /
s
s
WWMWWMW
Center 5.134 GHz 10 MHz/ Span 100 MHz
802.11a CH36
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -33.13 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.351800000 GHz
offket 20[5 aB ”
—20
D1 12.2[7 dB
MG (10—~
IMAXH|
LVL
\ 2 -7.73 aB
2o ‘F\
2o \\
—-30 ‘\‘
0 MWWWWNW
=50
—-60
=70
Center 5.368 GHz 10 MHz/ Span 100 MHz
802.11a CH64
*RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -28.52 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.469200000 GHz
offket 20[5 aB ”
20

D1 14 .11 dB

— /VW“\A/-""’\-\

MAXH|
LVL

D2 -[5.89 dB

—-10
—-20

1]
|30 b

Center 5.458 GHz 10 MHz/ Span 100 MHz

802.11a CH100
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*RBW 1 MHz
*VBW 1 MHz

Marker 1 [T1 ]

-28.08 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.726200000 GHz
offket 20[5 aB ”
—20
1, 11.7(7 dBm
PR e
hiaxH| \
32\8.23 as
—-10
—-20
1
° “W‘\“V
s N P YRV PUCY APOT I ¥ A,
—-40
=50
—-60
=70
Center 5.742 GHz 10 MHz/ Span 100 MHz
802.11a CH140
*RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -35.96 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.146100000 GHz
offket 20[5 aB ”
20
1 PKEN =YY
T 8.52 dB aaad
IMAXH|
p-10 52 -i1.45 g
—-20

Center 5.135 GHz

802.11a CH42

15 MHz/

Span 150 MHz

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : EJE-WB0049

Page No.
Report Issued Date
Report Version

. 76 of 92
: Jun. 29, 2007
. 08



FCC/IC TEST REPORT

Report No.

: FR6D2906-F

*RBW 1 MHz
*VBW 1 MHz

Marker 1 [T1 ]

-31.52 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.350700000 GHz
offket 20[5 aB ”
—20
1 pxjli=ly - -

Center 5.3735 GHz 15 MHz/

802.11a CH58

*RBW 1 MHz
*VBW 1 MHz

Span 150 MHz

Marker 1 [T1 ]

-32.21 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.489400000 GHz
offket 20[5 aB ”
20
1 Pl - —
= N
IMAXH|
L
==10 =5t /
| 20 r/

—-40

—-70

Center 5.406 GHz 30 MHz/

802.11a CH108

Span 300 MHz
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*RBW 1 MHz Marker 1 [T1
*VBW 1 MHz -33.23 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.726600000 GHz

=
X o=t
b
LvL
| 10 \ NP
| 20 \«\'\.\{\A
30 W
R Y TR NI A A IS AL AN V|
40
|50
60
70
Center 5.792 GHz 30 MHz/ Span 300 MHz

802.11a CH132
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5.8 Peak Excursion Ratio Measurement

5.8.1 Measuring Instruments

As described in chapter 6 of this test report.

5.8.2 Test Procedure

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to and
maintained at 1 MHz. The video bandwidth is set to 3 MHz. Trace A is set peak detector and to Max
Hold, then to View. Then the detector is readjusted to sample detector, trace average 100 traces in
power averaging mode, and the signal under this measurement condition is captured in Trace B in
Accordance with the method 1 of DA-02-2138.

The difference between the traces is investigated. The marker is placed at the frequency which shows

the largest difference. The amplitude delta between the traces at this frequency is the peak excursion.

5.8.3 Test Setup Layout

Spectrum
EUT Analyzer
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5.8.4 Test Result

Temperature : 26
Relative Humidity :59

> Application: 802.11a Normal mode

Channel Frequency Peak Excursion Limits Mode
(MHz) (dB) (dB) Ref. No.
52 5260 12.65 13 1
64 5320 12.51 13 2
100 5500 12.77 13 3
120 5600 12.28 13 4
140 5700 12.38 13 5

» Application: 802.11a Turbo mode

Channel Frequency Peak Excursion Limits Mode
(MHz) (dBm) (dBm) Ref. No.

50 5250 12.88 13 6

58 5290 12.58 13 7

108 5540 12.58 13 8

124 5620 12.78 13 9

132 5660 12.83 13 10
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5.8.5 Test Data

*RBW 1 MHz Delta 2 [T2 ]
*VBW 3 MHz 12.65 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -2.360000000 MHz
Ooffget 20|5 dB Marker| 1 [T1 l
20 T3} 12 dBm
1 5/.262640Dp00 GHz n
e
= . ‘\\‘M
2 sa Mt VNAAMANANA AR LVL
AVG \
-1
1 | 5o_cs 2 e .
--40
--50
F-60
-70
Center 5.26 GHz 2 MHz/ Span 20 MHz
Date: 8.JUN.2007 10:08:12
*RBW 1 MHz Delta 2 [T2 ]
*VBW 3 MHz 12.51 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 6.360000000 MHz
Ooffget 20|5 dB Marker| 1 [T1 l
20 T3} 84 dBm
i 5/.313640Pp00 GHz n
M At A AIANAAI Ay
1 PK |10
VIEW
BER ° AV A [ A A A S, -
/ \
-1
5 | sorcwd  aeole o
--40
--50
--60
--70
Center 5.32 GHz 2 MHz/ Span 20 MHz
Date: 8.JUN.2007 12:29:47
SPORTON International Inc. Page No. : 81 of92
TEL : 886-2-2696-2468 Report Issued Date : Jun. 29, 2007
FAX : 886-2-2696-2255 Report Version : 08

FCC ID : EJE-WB0049



FCC/IC TEST REPORT Report No. : FR6D2906-F

*RBW 1 MHz Delta 2 [T2
*VBW 3 MHz -12.77 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 6.520000000 MHz
offket 20[5 daB Marker| 1 [T1 l
r20 T3 97 aBm
1
5|.493480p00 cuz |EH
ISP AN A »
IEW|
2 sa [ A LVL
ave “\\\
Ho1
w0 \
| _30_sy 10 £ 10
--40
50
60
70
Center 5.5 GHz 2 MHz/ Span 20 MHz

Date: 8.JUN.2007 10:10:58

*RBW 1 MHz Delta 2 [T2
“VBW 3 MHz -12.28 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 2.160000000 MHz
offket 20|5 aB Marker| 1 [T1 l
20 TI[ 82 dBm
1 5|.602400p00 GHz
i
TEW|
M i \M
2 sa NAAA AU AMAM UM W PR VIVY .S FOYSTP W LVL

M WA W
ave //,V \k\\
--10
20 \\\

| _30—sw 1 £ 2

—-4.0

--50

-60

Center 5.6 GHz 2 MHz/ Span 20 MHz

Date: 8.JUN.2007 10:49:09
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*RBW 1 MHz

Delta 2 [T2 ]

*VBW 3 MHz -12.38 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 7.040000000 MHz
offfet 20][s aB Marker| 1 [T1 l
r20 TZT aBm
1 5|.693720p00 cuz |IEH
Lo Ao A o) 4 e
~
IEW|
2
A NAA AL IAA SN L W) MNogash Vi R
2 sa | N v L " gy
ave /)/f *\h\
F-10 \\\
L /20
| _30_sy 100 be a0
--40
50
60
70
Center 5.7 GHz 2 MHz/ Span 20 MHz

Date: 8.JUN.2007 10:19:30

*RBW 1 MHz
*VBW 3 MHz

Ref 25 dBm *Att 20 dB *SWT 500 ms

Delta 2 [T2 ]
-12.88
7.920000000

MHz

Marker| 1 [T1

aBm II

T
5.307920p00

oz [EH

20
— ot fm I
2 sa Aperiprl MM o,

vm%v&wquwx~*w\“

V‘Wr\ﬂw’“wv.k Y=wvor

\
MWWMWM\%
.

F-40

--50

--60

-70

Center 5.3 GHz

Date: 8.JUN.2007 11:04:09

4 MHz/

Span 40 MHz
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*RBW 1 MHz Delta 2 [T2
*VBW 3 MHz -12.58 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 8.400000000 MHz
Offset 20[5 dB Marker| 1 [T1 l
r20 oT aBm
5|.308480p00 cuz |IEH
1
; H
ArAmaaun— A A A M A
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5.9 Frequency Stability

To ensure emission at the band edge is maintained within the authorized band, those values shall be
measured by radiation emissions at upper and lower frequency points, and finally compensated by frequency

deviation as procedures below.

The EUT was operated at the maximum output power, and connected to the spectrum analyzer which is set
to maximum hold function and peak detector. The peak value of the power envelope was measured and
noted. The upper and lower frequency points were respectively measured relatively 10dB lower than the
measured peak value. The frequency deviation was calculated by adding the upper frequency point and the
lower frequency point divided by two. Those detailed values of frequency deviation are provided in table

below.
Normal mode

Low Frequency | High Frequency | Center Frequency | Frequency Staility

Frequency(MHz)
(FI) (Fh) (Fe) (ppm)
5260 5251.76 5268.40 5260.08 0.01
5320 5311.76 5328.40 5320.08 0.01
5500 5491.72 5508.40 5500.06 0.01
5600 5591.72 5608.40 5600.06 0.01
5700 5691.72 5708.40 5700.06 0.01
Turbo mode
Low Frequency | High Frequency | Center Frequency | Frequency Staility
Frequency(MHz)
(FI) (Fh) (Fe) (ppm)
5250 5266.64 5233.44 5250.04 0.00
5300 5283.52 5316.64 5300.08 0.01
5540 5523.52 5556.64 5540.08 0.01
5620 5603.52 5636.72 5620.12 0.01
5660 5643.52 5676.64 5660.08 0.01
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5.10 Automatically discontinue transmission

During no any information transmission, the EUT can automatically discontinue transmission and
become standby mode for power saving .The EUT can detect the controlling signal of ACK message

transmitting from remote device and verify whether it shall resend or discontinue transmission .

SPORTON International Inc. Page No. : 87 of 92
TEL : 886-2-2696-2468 Report Issued Date : Jun. 29, 2007
FAX : 886-2-2696-2255 Report Version : 08

FCC ID : EJE-WB0049



FCC/IC TEST REPORT Report No. : FR6D2906-F

5.11 Antenna Requirements

The EUT meets antenna requirement of FCC for the following reasons.

5.11.1Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antennas of directional gain greater
than 6 dBi are used, both the peak transmit power and the peak power spectral density shall be

reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

5.11.2 Antenna Connected Construction

The antenna used in this product is PIFA for both WLAN and BT. The connector is I-PEX on antenna

port and it is considered to meet antenna requirement of FCC.
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5 List of Measuring Equipments Used
. e Calibration
Instrument Manufacturer Model No. Serial No. Characteristics i Due Date Remark
) Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Mar. 01, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 31, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 22, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 20, 2008
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CH06-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 25, 2007
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn |SCHWARZBECK| BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
" AMF-6F-2604 26.5GHz - Radiation
Amplifier MITEQ 923364 Jan. 22, 2007 | Jan. 22, 2008
00 40GHz (03CHO06-HY)
Radiation
Spectrum R&S FSP40 100055 9KHz — 40GHz | Jun. 23, 2006 | Jun. 23, 2007
(03CHO06-HY)
SPORTON International Inc. Page No. : 89 of 92
TEL : 886-2-2696-2468 Report Issued Date : Jun. 29, 2007
FAX : 886-2-2696-2255 Report Version : 08

FCC ID : EJE-WB0049




FCC/IC TEST REPORT

Report No. : FR6D2906-F

3m Semi 30 MHz - 1 GHz Radiation
. TDK SAC-3M 03CHO4-HY Oct. 30, 2006 | Oct. 30, 2007
Anechoic 3m (03CHO4-HY)
. Radiation
Amplifier Schaffner CPA9231A 3564 9kHz -2 GHz | Aug.31, 2006 | Aug.31, 2007
(03CHO04-HY)
Spectrum Radiation
R&S FSP7 100641 9 kHz — 7GHz | Sep. 08, 2006 | Sep. 08, 2007
Analyzer (03CHO04-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 14, 2006 | Aug. 14, 2007
(03CHO04-HY)
; Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A
(03CHO4-HY)
. Radiation
Antenna Mast Chaintek 3000 Im-4m N/A N/A
(03CHO04-HY)
Suhner RG223/U Radiation
RF Cable-R03m ) CB024 30 MHz - 1 GHz | Sep. 21, 2006 | Sep. 21, 2007
Switzerland + +RG8/U (03CHO04-HY)
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6 Uncertainty of Test Site
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
- u(x)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 224
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Contribution Uncertainty of
— u(x) Ci Ci*u(x)
Probability
dB S
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I"'1*T"2*T"3)
Combined standard uncertainty 2.36
Uc(y)
Measuring uncertainty for a level
4.72
of confidence of 95%  U=2Ue(y)
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Appendix C. Set up Photograph

Conducted Emission

FRONT VIEW
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